
Front Rigging Hanger Assembly
Before 5/22/06



Front Rigging Hanger Assembly
Before 5/22/06

Item
Number Part Number DescriptionNote

Quantity Per
Package Assembly

1074640 Screw, Allen Head (1/4-28 x 1-1/4") 1 21
1085111 Nut, Hex (1/4-28) 1 22
1054866 Kit, Sector Block Hardware (Pair) 1 13 A

Screw, Hex Head w/ Patch (1/4-20 x 2") 1 24
Washer (1/4 x 1/2 x 1/16") 1 25
NLA - Block, Sector - Right 1 16
NLA - Block, Sector - Left 1 16

1086389 Tube, Support, Front Rigging Hanger, Black - Right 1 17
1086390 Tube, Support, Front Rigging Hanger, Black - Left 1 17
1127676 Package, Plug Button, Black (1") 10 18
1142975 Kit, Sector Block Hardware, Lift Off (Pair) 1 19 B

Screw, Hex Head (1/4-20 x 1-5/8") 1 210
Washer (1/4 x 1/2 x 1/16") 1 211
Block, Sector - Right 1 112
Block, Sector - Left 1 112

A - Used for all Swingaway Front Riggings.  Includes items 4-6.  
B - Used for all Lift Off Front Riggings.  Includes items 10-12  

NOTE:

 


